
Water desalination
for agricultural applications

Edited by

J. Martínez Beltrán
and
S. Koo-Oshima

Water Resources, Development and Management Service
Land and Water Development Division

LAND AND 
WATER 

DISCUSSION 
PAPER

5

FOOD AND AGRICULTURE ORGANIZATION OF THE UNITED NATIONS
Rome, 2006

Proceedings of the FAO Expert Consultation on Water
Desalination for Agricultural Applications
26–27 April 2004, Rome



The views expressed in this publication are those of the authors and do not necessarily 
reflect the views of the Food and Agriculture Organization of the United Nations.

The designations employed and the presentation of material in this information
product do not imply the expression of any opinion whatsoever on the part 
[...]
for desalinating brackish waters, 
providing product water suitable for 
irrigation at a reasonable cost. Energy 
consumption, mainly related to the 

TABLE 1
Breakdown of brackish water RO plant capacities, Canary Islands

Plant capacity, m3/d < 500 500–1 000 1 000–2 000 > 2 000 Total

Capacity production, m3/d 15 198 26 799 14 480 16 300 72 777

Number of plants 54 90 102 6 252

Source: Fundación Centro Canario del Agua, data online.

Plate 1
The La Florida second plant.

Plate 2
General view of the Pulpí plant.



Water desalination and wastewater reuse for agriculture in Spain 21

operating pressure (10–20 bar), is a main concern. Membrane fouling is also an issue 
that has to be addressed carefully. Therefore, an appropriate pre-treatment scheme 
must be designed prior to desalination itself.

Electro-dialysis reversal
EDR technology is based on the principle of electrolysis, combined with anion and 
cation membranes that operate in a similar way to ion exchange. Therefore, the energy 
supplied for the process takes the form of an electric potential difference (direct 
current) where dissolved ions are attracted towards cathode and anode and transferred 
through the membranes. Thus, the feed flow becomes progressively less saline, and 

Raw water
tank

Reverse
osmosis
modules

Microfiltration

Product water

tank

Filtration

on silex/

antracite

Filtration

on silex

Raw water

and

product

blending

PLANT FLOW DIAGRAM

Product

NaHO3, HCL,

antiscalant

closing

Reject

Cleaning

equipment

Settling
tank

Make up
tank

FeCL3,

NaCLO

dosing

Water course
In:

FIGURE 1
Flow diagram of the Pulpí plant

TABLE 2
Main features of the Mazarrón and Pulpí plants

Note: US$1 = Euro0.83 as at 27 April 2004.

Mazarrón Pulpí

Irrigated area (ha) 3 956 7 022

Location Mazarrón, Lorca, Cartagena Pulpí, Aguilas, Almeria

Members of cooperative society 883 1 200

Crops Horticulture and woodland Horticulture and woodland

Annual water demand (Mm3) 18 17

Desalination production capacity (m3/d) 13 500 6 500

Fraction of demand covered by desalination (%) 26 14

Water source Brackish groundwater Brackish groundwater

Feed water EC (µS/cm) 6 200

Product water EC (µS/cm) 300–500 

Year of construction 1995 1998

Investment cost (M Euro) 4.72 1.35

Percentage subsidized 64 52



Water desalination for agricultural applications22

eventually becomes the product flow channel.
The process is particularly suitable for brackish water with total dissolved solids 

(TDS) up to 3 000 mg/litre because the amount of energy required is directly 
proportional to the amount of salts to be removed. In fact, with low-salinity waters, the 
process only requires a reasonable energy consumption (1–2 kWh/m3). The units can 
be designed in stages to reach low salinities, below 500 mg/litre TDS. They require little 
pre-treatment, being suitable for waters with suspended solids, such as wastewater.

Over the years, a number of EDR plants have been operating in several locations on 
the Canary Islands (Table 4 [Ionics Ibérica, data on line]).

SEAWATER DESALINATION
As described above, it was soon understood that brackish groundwater might not be 
an easy solution for providing irrigation water in the Canary Islands, and some users 
turned to seawater.

In Gran Canaria, the first seawater desalination plant for irrigation was built in 1987 
for BONNY (growers and exporters). The plant is denoted as Las Salinas (Plate 3). 
Nominal production capacity is 6 900 m3/d and a further 500 m3/d expansion is 
considered under a research and development (R&D) project using gas produced from 
agricultural biomass (F. Ojeda, personal communication, 2004).

TABLE 3
Cost comparison, Mazarrón and Pulpí plants

Note: US$1 = Euro0.83 as at 27 April 2004.

Mazarrón Pulpí

(Euro cents/m3)

Energy 4.2

(discount for self-generation)

5.9

Labour 1.3 1.6

Chemicals 2.1 2.9

Maintenance 1.9 1.9

Membrane replacement 1.5 1.3

Consumables 0.9 1.0

Total operating 11.9 14.6

Total (capital & operating), subsidies discounted 18.0 19.9

Total (capital & operating) 30.1 26.4

TABLE 4
Examples of EDR plants for brackish water treatment in the Canary Islands

Source: Ionics Ibérica, data online.

Plant La Botana   
1

La Guancha 
1 

Costa Tejina Los 
Lentiscos 

Hoya del 
Cano 

La Guancha 
2

La Botana  
2

ICOD           
2

Tamaimo

Owner Consejo 
Insular de 
Aguas de 
Tenerife

Cabildo 
Insular de 
Tenerife 

Comunidad 
de Aguas 
Pozo Costa 
Tejina

Comunidad 
de Aguas 
Pozo de Los 
Lentiscos

Comunidad 
de Aguas 
Pozo Hoya 
del Cano

Consejo 
Insular de 
Aguas de 
Tenerife 

Consejo 
Insular de 
Aguas de 
Tenerife

Consejo 
Insular de 
Aguas

Consejo 
Insular de 
Aguas

Location La Botana, 
Icod de los 
Vinos, Tfe

La Guancha, 
Tenerife

Guía de 
Isora, 
Tenerife

Firgas, Gran 
Canaria 

Arucas, 
Gran 
Canaria 

La Guancha, 
Tenerife

La Botana, 
Icod de los 
Vinos

Icod de los 
Vinos, Tfe

Santiago 
del Teide, 
Tenerife

Start up 1994 1995 1997 1998 1998 2000 2001 2003 2003

Production 
(m3/d)

1 200 1 900 1 400 1 550 1 550 4 000 2 100 4 000 2 100 

Recovery (%) 85 90 > 85 > 85 88 90 85 85 > 85

Feed water 
TDS (mg/litre)

1 700 1 700 1 600 3 000 2 000 1 700 2 200 2 300 2 000

Product water 
TDS (mg/litre)

350 350 350 250

Product water 
use

Potable. 
Fluor 
removal

Potable. 
Fluor 
removal

Irrigation Irrigation Irrigation Potable. 
Fluor 
removal

Potable. 
Fluor 
removal

Irrigation/
potable 
Fluor 
removal

Irrigation/
potable



Water desalination and wastewater reuse for agriculture in Spain 23

The technology used is RO, with 
reciprocating high-pressure pumps, 
quintuplex with ceramic pistons. 
The membrane elements used are 
Filmtec, Fluid Systems, Toray and 
Hydranautics, always spiral wound. 
Each rack includes ten pressure vessels, 
with six elements each. The system 
includes nine racks rated at 750 m3/d 
plus one rack at 150 m3/d.

Seawater is taken through beach 
wells and sedimentation basins. The 
seawater salinity is about 34 000 mg/
litre TDS. No sand filtration is 
applied, and the only pre-treatment is 
antiscalant.

The recovery ratio ranges from 39 to 
51 percent, and the product water TDS 
is about 200 mg/litre. In 1990, the energy consumption was reduced to 3 kWh/m3 by 
using hydraulic turbochargers. In 2002, it was further reduced to 2 kWh/m3 in modules 
5 and 7 by installing energy recovery devices called ERI.

The irrigated area is 150 ha. The load factor for the system is 350 operating days per 
year, and the overall costs range from Euro0.54/m3 to Euro0.70/m3 (US$1 = Euro0.83 
as at 27 April 2004) depending on the units and operating conditions.

Permission has been granted for the building of a wind energy farm, rated at 
1.7 MW in order to receive an income for the sale of energy, thus, reducing the overall 
balance sheet.

TEDAGUA has built a number of seawater plants for producing water for 
agriculture, as well as many others fed with brackish waters.

Table 5 shows the main characteristics of three seawater plants (J.C. González and 
J.L. Loidi, personal communication, 2004).

The usual seawater TDS is about 38 000 mg/litre, and these plants are designed for a 
product salinity of less than 500 mg/litre TDS. Plate 4 shows a general view of the CR 
V Milagro-Mazarrón plant.

In 1989, another seawater plant for irrigation purposes was built for a farmers’ 
cooperative society called AGRAGUA, located in Galdar, Gran Canaria (Plate 5). This 
plant has a production capacity of 10 000 m3/d, using hollow fibre RO membranes. 

Plate 3
Las Salinas I.

Note: US$1 = Euro0.83 as at 27 April 2004.

TABLE 5
Main characteristics of three seawater desalination plants

Location CR V Milagro, Mazarrón, 
Murcia

CR Águilas, Murcia La Aldea, Gran Canaria

Production capacity (m3/d) 35 000 20 800 5 800

Units 13 8 2

Raw water Seawater

Intake Beach well

Physical pre-treatment Vertical filtration on mixed bed and microfiltration

Chemical pre-treatment Sodium bisulphite and antiscalant

Recovery ratio (%) 45

Configuration 1 stage/1 pass (7 spiral-wound elements per vessel)

Brine energy recovery Turbo-charger/Pelton/ERI Pelton Pelton

Specific consumption (kWh/m3) 4.3/4.1/3.2 3.8 3.8

Estimated O&M cost (Euro/m3) 0.27 0.27 0.29



Water desalination for agricultural applications24

The interesting feature here is that the 
creation of the farmers’ cooperative 
society was supported by a banker’s 
reference guarantee provided by the 
local administration.

WASTEWATER DESALINATION
As opposed to the policy guidelines 
for brackish water, the Canary Islands 
water authorities are promoting 
policies for the treatment and reuse 
of wastewater. However, owing to the 
low water consumption per capita, 
wastewater usually carries a high load 
of suspended solids and organic matter 
in some parts of the Canary Islands. 
Each parameter – biochemical oxygen 

demand (BOD) and suspended solids (SS) – of wastewater can reach 800–900 mg/litre. 
Therefore, tertiary treatment in wastewater plants consists of reduction of SS, usually 
by some form of filtration, followed by desalination, either by RO or EDR membranes, 
as shown in the conceptual design in Figure 2.

The following are some case studies to illustrate the usage of membrane technologies 
in advance wastewater treatment.

The DEREA project consisted of a pilot installation set up in 1994 to test several 
technologies for advanced wastewater treatment (Del Pino et al., 1996; Del Pino and 
Durham, 1999). The pilot installation followed a conventional (activated sludge) 
wastewater treatment plant producing secondary effluent with an average of 34 mg/
litre SS and 35 mg/litre BOD, and about 1 500 mg/litre TDS.

The pilot units included microfiltration with six hollow fibre cartridges, rated 
at 0.20 µm pore size, at a flow rate of 7.0 m3/h, hydraulic loading (water flow per 
unit area) of 1.6–1.8 m/d and a recovery ratio of 82–88 percent. The physiochemical 
treatment unit consisted of coagulation in a precipitation chamber followed by three 
flocculation chambers and lamella settling basin operating at 172 m/d hydraulic loading, 

a 19-minute hold-up tank, and a three-layer granular filter, 
at 159 m/d hydraulic loading.

The RO unit was capable of a product flow rate of 
80 m3/d, with a conversion of 70–80 percent, in two 
stages, with spiral-wound elements (10 cm diameter in 
cellulose acetate), operating at 28 bar, and electric power 
consumption at 17.7 kW. Finally, the EDR unit produced 
4.2 m3/h, with a conversion of 85 percent, in two electric 
stages and two hydraulic stages, with 320 cell pairs and a 
limiting current of 4 A.

The four units were tested in different combinations, 
and they provided the first data for assessment of 
technologies, which were subsequently used for designing 
and specifying the next plants.

At that time, this test platform provided the first 
opportunity for trials of advanced technologies for the 
tertiary treatment of wastewater.

The Valle de San Lorenzo facility (Plate 6) is intended 
to provide reclaimed wastewater to irrigate a large area 
situated south of Tenerife. Using the EDR technology, 

Plate 4
CR V Milagro-Mazarrón.

Plate 5
Reverse osmosis rack at Agragua.



Water desalination and wastewater reuse for agriculture in Spain 25

and with a production capacity of 
8 000 m3/d, the water EC is reduced 
from an average of 1 400 to 400 µS/cm. 
The design includes granular pressure 
filtration, with cartridge filtration 
at 10 µm. The EDR part consists of 
27 stacks, each with 500 cell pairs (600 
in Phase III), in three electrical and 
hydraulic stages, with a maximum 
salt reduction of 88 percent per stage. 
The unit electricity consumption is 
0.91 kWh/m3 in EDR, and 1.02 kWh/
m3 in the whole system (Fundación 
Centro Canario del Agua e Ionics 
Ibérica).

After the successful experience in 
the latter plant, a tertiary treatment 
system was also added to the Adeje-
Arona plant in Tenerife (Armas, 2002). 
This plant is a conventional activated 
sludge facility, where the secondary 
effluent is filtrated by pressure in 
10 multilayer filters and 2 cartridge 
filters (10 microns), followed by the 
EDR process in 6 lines, each with 
3 stages.

Feed water ranges from 1 600 
to 1 800 mg/litre TDS, and the 
desalination units are set for a water 
product salinity of 300–400 mg/
litre TDS. The production capacity 
is 4 200 m3/d with an expansion 
expected up to 8 000 m3/d. Recovery 
is 84–86 percent and salt reduction is 
75–80 percent with third-generation 
membranes, and energy consumption 
of less than 0.80 kWh/m3. Table 6 
provides information on costs.

The plant located at Barranco Seco 
(Plate 7), Las Palmas de Gran Canaria, 
is the largest wastewater tertiary 
treatment facility in the Canary Islands 
(Ibrahim, Reguero and Veza, 2003) 
and was commissioned in 2002. It 
can manage 28 800 m3/d, in four lines, 
each one consisting of ultrafiltration 

Raw water

Wastewater
treatment
(primary)

CARTRIGE
FILTRATION

FILTRATION
with used RO
membranes

DESALINATION
with RO 

membranes

Wastewater
treatment

(secondary)

Secondary

effluent

Tertiary
effluent

IRRIGATION

FIGURE 2
Conceptual design of a tertiary treatment of wastewater

Plate 6
EDR stacks at San Lorenzo.

Note: US$1 = Euro0.83 as at 27 April 2004.

TABLE 6
Operating costs for wastewater treatment through EDR

Staff Electricity Chemicals Filter    cartridges Membranes and electrodes Total

(Euro cents/m3)

Cost 6.6 4.8 3.0 1.1 3.6 19.1

Plate 7
EDR stacks at Barranco Seco.



Water desalination for agricultural applications26

(UF) membranes and EDR for salinity 
reduction. The UF part includes 
self-cleaning mesh filters (selectivity 
100–150 µm) followed by four UF 
racks (32 tubes each, 6 m long). Each 
tube can produce 197.32 m3/d, and the 
hollow fibre membranes are prepared 
with a molecular weight cutoff between 
150 000 and 200 000 Dalton.

The EDR treatment system consists 
of three units, each one with eight 
racks in parallel, and again each rack 
is provided with two stacks in series. 
Each unit is designed for a production 
capacity of 6 000 m3/d.

The Galdar (Plate 8) and Agaete, 
two identical plants situated in Gran 
Canaria, are rated at a production 
capacity of 2 500 m3/d, using secondary 
effluent as feed water (45 mg/litre 
BOD, 45 mg/litre SS, 1 150 mg/litre 
TDS). After filtering at 500 microns 
with six self-cleaning ring units, two 
microfiltration racks (hollow fibre, 
0.2 µm pore size) produce 2 952 m3/d 
filtrate with turbidity of less than 
0.2 nephelometric turbidity units 
(NTU) and a silt density index (SDI) 
of less than 3. The RO unit operates in 
two stages with a 10:5 array, recovering 
85 percent, including a by-stream of 
802 m3/d of feed water.

Another wastewater tertiary treat-
ment plant, following two conventional 
activated sludge secondary units, is 
denoted as Sureste (Plate 9).

The tertiary stage is capable of processing up to 8 000 m3/d, with a recovery ratio of 
about 70 percent. The process includes coagulation/flocculation followed by lamella 
sedimentation, microfiltration and RO (three racks, two stages each). The tertiary 
treatment reduces the SS from 35 mg/litre to less than 1 mg/litre and the EC from 
2 500 to 300 µS/cm (M. Sanchez, personal communication 2003).

Other tertiary wastewater plants using EDR technology are summarized in 
Table 7.

The pilot unit for tertiary treatment of wastewater, located at Alicante, with a 
production capacity of 100 m3/d, is based on two separate processes, whose costs are 
detailed in Table 8.

Finally, there is a research project aimed at reusing old RO membranes, discarded 
for use at seawater desalination units. The reason for the project is the increase in old 
RO elements, which can be reused for both environmental and economic reasons.

The process consists of a first phase where the old membranes are chemically 
attacked, destroying the surface layer. Thus, the elements are transformed into 
microfiltration membranes, suitable for use in wastewater tertiary treatment plants 
(Rodriguez et al., 2002; Veza and Rodríguez-González, 2003).

Plate 8
Microfiltration unit at Galdar.

Plate 9
Cartridge filters at Sureste.



Water desalination and wastewater reuse for agriculture in Spain 27

ENVIRONMENTAL ISSUES RELATED TO DESALINATION
In terms of environmental impacts, the first effect to consider is the land occupation for 
the facilities, although this is not much larger than any other treatment facility.

Furthermore, this industry is energy intensive, with energy consumptions that 
are greater than any other water treatment process. This high consumption has 
implications for the primary energy associated with it, and environmental concerns 
for the power plants involved in each case. Noise is also sometimes mentioned as a 
damaging impact.

Major impacts in desalination are usually related to the brine discharge. Where the 
desalination system is located inland, provisions must be made either for discharging 
the brine down to the sea (through brine pipes), or for drying processes by means of 
evaporation ponds. Where the facilities are coastal, brine salinities of about 70 000 mg/
litre TDS require a minimum dilution capacity in the sea receiving the waters. In the last 
few years, there has been growing concern about discharges possibly damaging Posidonia 
oceanica, a plant that forms part of the main ecosystem in the Mediterranean Sea.

On the other hand, chemical discharges are specific in time and not on a continuous 
basis, which makes it feasible to neutralize them before discharging.

However, not all impacts are to be considered negative. By far the main impact 
of a desalination plant is positive, and this lies in the very fact that it provides water 
resources that would otherwise be unavailable. However, as shown above, desalination 
is rather expensive. Therefore, it should be considered as an option for water supply 
only where no other resources are available at a reasonable cost.

TABLE 7
Some examples of EDR plants for tertiary treatment of wastewater

TABLE 8
Operating costs at pilot unit for tertiary treatment of wastewater

Source: Ionics Ibérica (www.ionics.es).

Location Cardones, Arucas, Gran 
Canaria

Santa Cruz de Tenerife Bañaderos, Arucas, Gran 
Canaria

Maspalomas, Gran 
Canaria

Year 1998 2002 2002 2002

Technology Coagulation/
flocculation, followed 
by chlorination, sand 
filtration, and EDR

Online coagulation, 
followed by 

chlorination, sand 
filtration, and EDR

Coagulation/flocculation 
in lamella decanter, 
chlorination, sand 
filtration, and EDR

Chlorination, sand 
filtration, and EDR

Production capacity (m3/d) 1 400 2 200 700 6 800

Conversion (%) 85 85 85 85

Feed salinity (mg/litre) 1 800 1 500 1 500 1 600

Product salinity (mg/litre) 400

Water use Irrigation Irrigation Irrigation Irrigation

Note: US$1 = Euro0.83 as at 27 April 2004.

Process 1 Process 2

(Euro cents/m3)

Technologies Coagulation flocculation + sand filtration

Cartridge MF

UF

NF

Disinfection with sodium hypochlorite

Multimedia filtration

Mesh MF

UF

RO

UV disinfection

Energy 5.68 3.67

Maintenance 0.24 0.24

Chemicals 5.05 5.05

Membrane replacement 0.90 0.90

Consumables 1.80 1.80

Labour 0.30 0.30

Other 1.80 1.80

Total 15.81 13.70



Water desalination for agricultural applications28

CONCLUSIONS
Water resources must be managed carefully because of their chronic shortage in certain 
areas, where non-conventional water resources must be used. This paper has presented 
a number of cases from Spain to illustrate the range of technologies used for seawater 
and brackish water desalination as well as for wastewater reclamation.

In the Canary Islands, the water planning criteria include constraints for intensive 
groundwater use in order to mitigate aquifer depletion. About 260 membrane 
desalination plants are fed by brackish groundwater in the Canary Islands using either 
RO or ED. They produce some 100 000 m3/d. Most product water is used for irrigation 
purposes, with reported O&M costs of Euro0.11–0.15/m3. Most of these units are 
privately owned, and their investment costs have been mainly financed by the owners, 
with partial contributions from the regional government.

Some ten seawater desalination plants have been built with the sole purpose of 
providing water for irrigation, with an overall capacity around 70 000 m3/d, with 
reported O&M costs of Euro0.54–0.70/m3.

Additional resources are provided by wastewater treatment plants. The high loads 
of wastewater require a tertiary stage, which includes either RO or EDR for reducing 
dissolved solids (apart from microfiltration and ultrafiltration for SS). About ten major 
tertiary treatment units are now in operation in the Canary Islands, totalling some 
70 000 m3/d, and ranging in size from 500 to 28 000 m3/d. In all cases, the treated 
wastewater is used for irrigation, with reported O&M costs of Euro0.13–0.19/m3.

As the examples have shown, the emphasis is on the use of different raw waters. 
Starting with scarce brackish groundwater, the evolution of water treatment expanded 
into seawater, and eventually wastewater for reuse.

The examples have also highlighted the availability of various desalination 
technologies to increase water resources in arid and semi-arid areas. The design and 
operational features of the plants depend on the specific application in each case.

REFERENCES
Armas, J.C. 2002. Tratamiento terciario en la EDAR de Adeje-Arona (Tenerife) con electrodiálisis. 

AEDYR Conference, Málaga, Spain.
BOC. 1997. Plan Hidrológico Insular de Tenerife. Canary Islands Official Journal (14,15,17/

Feb/1997).
BOC. 1999. Plan Hidrológico Insular de Gran Canaria. Canary Islands Official Journal (8/Jun/

1999).
Del Pino, M. & Durham, B. 1999. Wastewater reuse through dual-membrane processes: 

opportunities for sustainable water resources. Desal., 124: 271–277.
Del Pino, M. et al. 1996. Informe proyecto DEREA.
Fundación Centro Canario del Agua. Desalación en Canarias (available at www.fcca.es).
Ibrahim, J.C., Reguero, P. & Veza, J.M. 2003. Membranes for wastewater treatment plant at 

Las Palmas. EDS News., 17: 8–9.
León, A., Otero, C., Zarzo, A. & Zarzo, D. 2003. Problemática de las aguas salobres con 

salinidad creciente; caso de la planta de ósmosis inversa de la Comunidad de Regantes de 

Cuevas de Almanzora (Almería). IV Conference AEDYR, Las Palmas de Gran Canaria, 
Spain.

Rodriguez, J.J., Jimenez, V., Trujillo, O. & Veza, J.M. 2002. Reuse of reverse osmosis 
membranes as a filtration stage in advanced wastewater treatment. Desal., 150: 219–226.

Rubio, M., Zarzo, D., Sanmartín, R. & García, C. 2004. Tratamiento de aguas superficiales 

procedentes de drenajes para su uso agrícola; aspectos técnicos, económicos y experiencia en 

explotación. SADYT.
Veza, J.M. & Rodríguez-González J.J. 2003. Second use for old reverse osmosis membranes: 

wastewater treatment. Desal. 157: 65–72.



29

David B. Burnett
Department of Petroleum Engineering, Texas A&M University, 

United States of America

C. Allan Jones
Texas Water Resources Institute

United States of America

Freshwater resources from 
desalination of wastewater       
and oilfield-produced brine

ABSTRACT
Many communities in the west of the United States of America will face severe 
shortages of freshwater in the near future. While freshwater resources are depleting 
rapidly, many of these communities are situated in close proximity to large reserves 
of low-quality brackish groundwater. A team at Texas A&M University, sponsored 
by the Texas Water Resources Institute, has evaluated brine membrane desalination 
as an alternative source of freshwater for these communities. This team has developed 
treatment systems that can recover freshwater from brackish groundwater aquifers at 
a cost comparable with traditional water treatment techniques. These processes also 
remove trace levels of impurities including lead, mercury, arsenic and radium from 